SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G
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Spectrum Emission Mask Standard: None |
Peak Power -12.18 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.520 MHz | _200.000 kHz 6.43574 GHz 63.66 dBm 51.48 dB 11.48 0B
-35.520 MHz -23.680 MHz | 200.000 kHz 6.43954 GHz -63.99 dBm | -51.80 dB -11.86 dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.46216 GHz -48.34 dém -36.16 d& -16.16 dB
-12.840MHz | -11.840 MHz | 200.000 kHz 6.46218 GHz_ -48.17 dBm |
.840 MHz 12,840 MHz | 200. kHz 6.48784 GHz -47.87 dBm |
12,840 MHz 23,680 MHz | 200.000 kHz 6.48786 GHz -47.97 dBm B |
23.680 MHz 35.520 MHz | 200.000 kHz 6.51048 GHz -64.00 dBm -51.82dB | -11.87d8B |
35.520 MHz 50,000 MHz | 200.000 kHz 6.51086 GHz -63.42 dBm -51.24 dB -11.24 dB |
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Spectrum Emission Mask

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Peak Power -10.13 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.400 MHz |_200.000 kHz 6.43160 GHz | 63.36dBm | -53.23dB | -13.23 0B |
-35.400 MHz -23.600 MHz 200.000 kHz 6.43965 GHz -63.69 dBm | -53.56 dB -13.61dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.46216 GHz -45.90 dém -35.78 d& -15.74 dB
12800 MHz  -11.800 MHz | 200.000 kHz 6.46220 GHz -46.18 dBm 36.05 d8 16.15d8 |
11.800 MHz 12,800 MHz 200.000 kHz 6.48780 GHz -44.52 dBm -34.39 dB -14.49.dB |
12,800 MHz 23,600 MHz 200.000 kHz 6.48782 GHz -44.34 dBm -34.21 dB -14.20 dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 6.51032 GHz -63.52 dBm -53.39 dB& |
35.400 MHz 50,000 MHz 200.000 kHz 6.51057 GHz -63.32 dBm 3.20 dB E |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_6515
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Spectrum Emission Mask Standard: None |
Peak Power -12.68 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.280 MHz | 200.000 kHz 6.47879 GHz 63.64 dBm 51.15dB 11.15dB
-35.280 MHz -23.520 MHz | 200.000 kHz 6.47986 GHz -64.13 dBm | -51.45 dB -11.59dB |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.50224 GHz -48.09 dém -35.41 de -15.40 dB
-12.760MHz | -11.760 MHz | 200.000 kHz 6.50225 GHz_ -48.13 dBm |
760 MHz 12,760 MHz | 200. kHz 6.52775 GHz -47.86 dBm |
12,760 MHz 23,520 MHz | 200.000 kHz 6.52777 GHz -47.82 dBm |
23.520 MHz 35.280 MHz | 200.000 kHz 6.55011 GHz -63.87 dBm | -11.36dB |
35.280 MHz 50,000 MHz | 200.000 kHz 6.56433 GHz -63.37 dBm -50.68 dB -10.69 dB |
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0CT.2022

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.220 MHz |_200.000 kHz 647912 GHz | 63.51dem | -53.13dB | -13.13 B |
-35.220 MHz -23.480 MHz 200.000 kHz 6.47978 GHz -63.80 dBm | -53.42 dB -13.43dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.50223 GHz -45.29 dém -34.91 d& -14.89 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.50227 GHz -45.60 dBm 3522d8 | -15.32dB |
11.740 MHz 12,740 MHz 200.000 kHz 6.52774 GHz -44.74 dBm -34.36 dB -14.46 dB |
12,740 MHz 23,480 MHz 200.000 kHz 6.52778 GHz -44.78 dBm -34.40 dB -14.37 d8 |
23.480 MHz 35.220 MHz | 200.000 kHz | 6.55014 GHz -63.69 dBm -53.31 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.55642 GHz -63.15 dBm 2.77 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_6535
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Spectrum Emission Mask Standard: None |
Peak Power -12.38 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.520 MHz | _200.000 kHz 6.49535 GHz 63.59 dBm 51.20 dB 11.20 dB
-35.520 MHz -23.680 MHz | 200.000 kHz 6.49953 GHz -63.85 dBm | -51.47 dB -11.52dB |
-23.680 MHz -12,840 MHz | 200.000 kHz 6.52215 GHz -47.49 dém -35.11 de -15.10 dB
-12.840MHz | -11.840 MHz | 200.000 kHz 6.52217 GHz_ -47.53 dBm |
.840 MHz 12,840 MHz | 200. kHz 6.54784 GHz -47.80 dBm |
12,840 MHz 23,680 MHz | 200.000 kHz 6.54785 GHz -47.79 dBm K |
23.680 MHz 35.520 MHz | 200.000 kHz 6.57047 GHz -63.52 dBm -51.13dB | -11.19d8 |
35.520 MHz 50,000 MHz | 200.000 kHz 6.58049 GHz -63.17 dBm -50.78 dB -10.78 dB |
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RBW 200.000 kHz ‘

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.160 MHz | 200.000 kHz 6.49600 GHz | -63.25dBm | -53.50dB __ -13.50 dB |
-35.160 MHz -23.440 MHz 200.000 kHz 6.49986 GHz -63.60 dBm | -53.85 dB -13.88 dB |
-23.440 MHz -12,720 MHz | 200.000 kHz 6.52219 GHz -44.91 dBm -35.16 d& -15.09 dB
12.720MHz | -11.720 MHz | 200.000 kHz 6.52220 GHz 44.98 dBm 35.23d8 1533 d8 |
11.720 MHz 12,720 MHz 200.000 kHz 6.54772 GHz -43.83 dBm -34.08 d8 -14.18dB |
12,720 MHz 23,440 MHz 200.000 kHz 6.54774 GHz -43.61 dBm -33.86 dB -13.85d8 |
23.440 MHz 35.160 MHz | 200.000 kHz | 6.57008 GHz -63.17 dBm -53.42 dB |
35.160 MHz 50,000 MHz 200.000 kHz 6.57400 GHz -62.98 dBm 3.22 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_6695
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Peak Power -11.93 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __-34.080 MHz | 200.000 kHz 6.64787 GHz ~53.15 dBm 515248 112208
-34.980 MHz -23.320 MHz | 200.000 kHz 6.66007 GHz -63.62 dBm | -51.69 dB -11,75d8 |
-23.320 MHz -12,660 MHz 200.000 kHz 6.68228 GHz -46.94 dBm -35.00 dB -14.95 dB
-12.660MHz | -11.660 MHz | 200.000 kHz 6.68235 GHz -46.78 dBm |
660 MHz 12,660 MHz 200.! kHz 6.70765 GHz -47.36 dBm |
12.660 MHz 23.320 MHz 200.000 kHz 6.70770 GHz -47.13 dBm |
23.320 MHz 34,980 MHz 200.000 kHz 6.72996 GHz -63.55 dBm | -11.63 dB |
34,980 MHz 50,000 MHz 200.000 kHz 6.73753 GHz -63.12 dBm -51.18 d8 -11.18 dB |
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Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.460 MHz |_200.000 kHz 6.65470 GHz | 62.08dém | -52.84dB __ -12.840B |
-35.460 MHz -23.640 MHz 200.000 kHz 6.65955 GHz -63.49 dBm | -53.35 dB -13.36 dB |
-23.640 MHz -12,820 MHz | 200.000 kHz 6.68217 GHz -45.50 dém -35.36 d& -15.36 dB

| 12.820MHz | -11.820 MHz | 200.000 kHz 6.68219 GHz 45,81 dBm dB | -15.77d8 |
11.820 MHz 12,820 MHz 200.000 kHz 6.70782 GHz -45.60 dBm -35.46 dB -15.56 dB |
12,820 MHz 23,640 MHz 200.000 kHz 6.70784 GHz -45.53 dBm -35.39 dB -15.38 dB |
23.640 MHz 35.460 MHz | 200.000 kHz | 6.73038 GHz -63.20 dBm -53.06 dB |
35.460 MHz 50,000 MHz 200.000 kHz 6.74165 GHz -62.85 dBm 2.71 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_6855
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Spectrum Emission Mask Standard: None |
Peak Power -12.10 dBm RBW 200.000 kHz
Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.280 MHz | 200.000 kHz 6.80877 GHz 62.68 dBm ~50.77 dB ~10.77 dB
-35.280 MHz -23.520 MHz | 200.000 kHz 6.81990 GHz -63.33 dBm | -51.23 dB -1141d8 |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.84223 GHz -47.76 dém -35.66 d& -15.64 dB
-12.760MHz | -11.760 MHz | 200.000 kHz 6.84225 GHz_ -47.74 dBm |
760 MHz 12,760 MHz | 200. kHz 6.86775 GHz -46.82 dBm |
12,760 MHz 23,520 MHz | 200.000 kHz 6.86778 GHz -46.64 dBm & |
23.520 MHz 35.280 MHz | 200.000 kHz 6.89027 GHz -63.06 dBm -50.96 dB | -10.97 dB |
35.280 MHz 50,000 MHz | 200.000 kHz 6.89989 GHz -62.37 dBm -50.27 dB -10.27 dB |
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Peak Power -10.00 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.460 MHz |_200.000 kHz 6.81424 GHz | 62.00dém | -53.00dB ___ -13.00 0B |
-35.460 MHz -23.640 MHz 200.000 kHz 6.81958 GHz -63.26 dBm | -53.26 dB -13.30 dB |

-23.640 MHz -12,820 MHz | 200.000 kHz 6.84218 GHz -45.78 dBm -35.79 d& -15.78 dB
| 12.820MHz | -11.820 MHz | 200.000 kHz 6.84219 GHz -46.00 dBm 36.01 d8 16.11d8 |
11.820 MHz 12,820 MHz 200.000 kHz 6.86782 GHz -44.89 dBm -34.89 dB -14.99.dB |
12,820 MHz 23,640 MHz 200.000 kHz 6.86782 GHz -44.64 dBm -34.64 dB -14.64 dB |
23.640 MHz 35.460 MHz | 200.000 kHz | 6.89044 GHz -62.78 dBm -52.78 dB |
35.460 MHz 50,000 MHz 200.000 kHz 6.90137 GHz -62.54 dBm 2.54 dB & |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G
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Spectrum Emission Mask Standard: None |
Peak Power -12.19 dBm RBW 200.000 kHz
Range Low Range Up RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -35.400 MHz | 200.000 kHz 6.82799 GHz -63.20 dBm -51.01 dB -11.01d8
-35.400 MHz -23.600 MHz | 200.000 kHz 6.83967 GHz -63.40 dBm | -51.22 dB -11.28dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.86212 GHz -47.64 dém -35.46 de -15.39 dB
-12.800MHz | -11.800 MHz | 200.000 kHz 6.86221 GHz_ -47.84 dBm |
.800 MHz 12,800 MHz | 200. kHz 6.88780 GHz -46.74 dBm |
12,800 MHz 23,600 MHz | 200.000 kHz 6.88781 GHz -46.66 dBm |
23.600 MHz 35.400 MHz | 200.000 kHz 6.91036 GHz -62.80 dBm | -10.65dB |
35.400 MHz 50,000 MHz | 200.000 kHz 6.91069 GHz -62.58 dBm -50.40 dB -10.40 dB |
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Peak Power -10.21 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -34.800 MHz |_200.000 kHz 6.83303 GHz | 63.11dBm | _ -52.89dB __ -12.89 dB |
-34,800 MHz -23.200 MHz 200.000 kHz 6.84027 GHz -63.56 dBm | -53.35 dB -13.42.d8 |

-23.200 MHz -12,600 MHz | 200.000 kHz 6.86239 GHz -44.58 dBm -34.37 de -14.35 dB
-12.600 MHz -11.600 MHz 200.000 kHz 6.86240 GHz -44.75 dBm -34.54 dB -14.64 dB 7‘
11.600 MHz 12,600 MHz 200.000 kHz 6.88760 GHz -43.99 dBm -33.77 dB -13.88.dB |
12.600 MHz 23,200 MHz 200.000 kHz 6.88772 GHz -44.20 dBm -33.98 dB -13.90 dB |
23.200 MHz 34.800 MHz | 200.000 kHz | 6.90958 GHz -62.74 dBm -52.53 dB |
34,800 MHz 50,000 MHz 200.000 kHz 6.91476 GHz -62.59 dBm 2.37 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G
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Spectrum Emission Mask Standard: None |
Peak Power -11.77 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.340 MHz | 200.000 kKHz 6.85745 GHz ~63.05 dBm 51.23 dB 11.28 dB
-35.340 MHz -23.560 MHz | 200.000 kHz 6.85981 GHz -63.40 dBm | -51.63 dB -11.77.d8 |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.88219 GHz -47.66 dBm -35.89 d& -15.87 dB
-12.780MHz | -11.780 MHz | 200.000 kHz 6.88223 GHz_ -47.82 dBm -36.05 dB 161548 |
.780 MHz 12,780 MHz | 200. kHz 6.90778 GHz -46.51 dBm .73 dB -14.83dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.90778 GHz -46.50 dBm -34.73 d& -14.73 dB |
23.560 MHz 35.340 MHz | 200.000 kHz 6.93015 GHz -62.57 dBm -50.80 dB | -11.00d8 |
35.340 MHz 50,000 MHz | 200.000 kHz 6.93325 GHz -62.40 dBm -50.63 dB -10.63 dB |
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Standard: None |
RBW 200.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.040 MHz |_200.000 kHz 6.85210 GHz | 62.80dém | -53.08dB ___ -13.08 dB |
-35.040 MHz -23.360 MHz 200.000 kHz 6.86003 GHz -63.25 dBm | -53.43 dB -13.51d8 |
-23.360 MHz -12,680 MHz | 200.000 kHz 6.88225 GHz -45.36 dBm -35.54 d& -15.49 dB
12,680 MHz  -11.680 MHz | 200.000 kHz 6.88232 GHz -45.52 dBm 1580 dB |
11.680 MHz 12,680 MHz 200.000 kHz 6.90768 GHz -44.86 dBm -15.15dB |
12.680 MHz 23,360 MHz 200.000 kHz 6.90770 GHz -44.59 dBm -14.75d8 |
23.360 MHz 35.040 MHz | 200.000 kHz | 6.92098 GHz 62.88 dBm 5 |
35.040 MHz 50,000 MHz 200.000 kHz 6.93827 GHz -62.47 dBm f | |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_6995

Spectrum l:gz
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Spectrum Emission Mask Standard: None |
Peak Power -11.35dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~34.920 MHz | 200.000 kHz 6.94810 GHz 62.38 dBm 51.03dB ~11.03dB
-34.920 MHz -23.280 MHz | 200.000 kHz 6.96030 GHz -62.57 dBm | -51.22 dB -11.44dB |
-23.280 MHz -12,640 MHz | 200.000 kHz 6.98235 GHz -46.22 dBm -34.87 d& -14.86 dB
-12.640MHz | -11.640 MHz | 200.000 kHz 6.98238 GHz_ -46.26 dBm |
.640 MHz 12,640 MHz | 200. kHz 7.00764 GHz -46.02 dBm |
12,640 MHz 23,280 MHz | 200.000 kHz 7.00765 GHz -45.44 dBm . |
23.280 MHz 34.920 MHz | 200.000 kHz 7.02982 GHz -64.49 dBm -53.13dB | -13.23d8 |
34.920 MHz 50,000 MHz | 200.000 kHz 7.03491 GHz -64.25 dBm -52.90 dB -12.90 dB |
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Standard: None

RBW 200.000 kHz ‘

Peak Power -10.37 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -34.800 MHz |_200.000 kHz 6.94860 GHz | 62.16dém | -51.78d8 ___ -11.78dB |
-34,800 MHz -23.200 MHz 200.000 kHz 6.96022 GHz -62.38 dBm | -52.01 dB -12.02d8 |

-23.200 MHz -12,600 MHz | 200.000 kHz 6.98238 GHz -45.08 dém -34.71 d8 -14.69 dB
-12.600 MHz -11.600 MHz 200.000 kHz 6.98240 GHz -45.20 dBm -34.83 d8 -14.93 dB 7‘
11.600 MHz 12,600 MHz 200.000 kHz 7.00759 GHz -44.98 dBm -34.61dB -14.91dB |
12.600 MHz 23,200 MHz 200.000 kHz 7.00761 GHz -45.37 dBm -35.00 dB -15.00 dB |
23.200 MHz 34.800 MHz | 200.000 kHz | 7.02979 GHz -64.26 dBm -53.88 dB |
34,800 MHz 50,000 MHz 200.000 kHz 7.03119 GHz -64.05 dBm 3.68 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11A-CDD_Antl_7095

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-70 dB
-80 d
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.28 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~34.860 MHz | 200.000 kHz 7.05598 GHz 64.55 dBm 53.27 dB 13.27 dB
-34.860 MHz -23.240 MHz | 200.000 kHz 7.06026 GHz -65.04 dBm | -53.76 dB -13.87 dB |
-23.240 MHz -12,620 MHz | 200.000 kHz 7.08237 GHz -46.50 dBm -35.22 d8 -15.21 dB
-12.620 MHz | -11.620 MHz | 200.000 kHz 7.08239 GHz -15.24.dB |
.620 MHz 12,620 MHz | 200. kHz 7.10761 GHz |
12,620 MHz 23,240 MHz | 200.000 kHz 7.10766 GHz -45.48 dBm |
23.240 MHz 34.860 MHz | 200.000 kHz 7.12978 GHz -65.38 dBm | -14.19d8 |
34.860 MHz 50,000 MHz | 200.000 kHz 7.13105 GHz -64.67 dBm -53.38 dB -13.38 dB |
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11A-CDD_Ant2_7095

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.25 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -34.860 MHz | 200.000 kHz ~7.05666 GHz 64.44dBm | -54.19dB | -14.19 0B |
-34.860 MHz -23.240 MHz | 200.000 kHz 7.06023 GHz -64.58 dBm | -54.33 dB -14.42 dB |
-23.240 MHz -12,620 MHz | 200.000 kHz 7.08235 GHz -45.43 dBm -35.18 dB -15.15 dB
-12.620 MHz -11.620 MHz | 200.000 kHz 7.08239 GHz -45.59 dBm -35.34 dB -15.44dp |
11.620 MHz 12,620 MHz | 200.000 kHz 7.10762 GHz -45.01 dBm -34.75 dB -14.85dB |
12,620 MHz 23,240 MHz | 200.000 kHz 7.10773 GHz -44.87 dBm -34.62 d& -14.54 dB |
23.240 MHz 34.860 MHz | 200.000 kHz | 7.12985 GHz -64.98 dBm -54.73 dB |
34.860 MHz 50,000 MHz | 200.000 kHz 7.12994 GHz -64.75 dBm 4.50 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE20MIMO_Ant1_5955

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.74 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.040 MHz | 200.000 kHz 5.91557 GHz 62.60 dBm ~50.86 dB ~10.86 dB
-35.040 MHz -23.360 MHz | 200.000 kHz 5.92001 GHz -63.22 dBm | -51.47 dB -11.52d8 |
-23.360 MHz -12,680 MHz | 200.000 kHz 5.94230 GHz -46.89 dBm -35.15 d8 -15.13 dB
-12.680MHz | -11.680 MHz | 200.000 kHz 5.94233 GHz_ -46.64 dBm |
.680 MHz 12,680 MHz | 200. kHz 5.96768 GHz 5.92 dBm |
12,680 MHz 23,360 MHz | 200.000 kHz 5.96773 GHz -45.58 dBm i |
23.360 MHz 35.040 MHz | 200.000 kHz 5.98998 GHz -63.19 dBm 51.44dB | -11.51d8 |
35.040 MHz 50,000 MHz | 200.000 kHz 5.99848 GHz -63.02 dBm -51.28 dB -11.28 dB |
Nig
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Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.22 d&

Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -9.92 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.400 MHz |_200.000 kHz 501110 GHz | -62.44dém | 52.52dB __ -12.52 B |
-35.400 MHz -23.600 MHz 200.000 kHz 5.91964 GHz -62.97 dBm | -53.05 dB -13.08dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 5.94219 GHz -46.52 dém -36.60 d& -16.59 dB
-12,800 MHz -11.800 MHz 200.000 kHz 5.94221 GHz -46.72 dBm -16.90 dB |
11.800 MHz 12,800 MHz 200.000 kHz 5.96780 GHz -45.13 dBm -15.31 dB
12,800 MHz 23,600 MHz 200.000 kHz 5.96781 GHz -44.67 dBm -14.75 dB
23.600 MHz 35.400 MHz | 200.000 kHz | 5.99028 GHz 63.18 dBm :
35.400 MHz 50,000 MHz 200.000 kHz 5.99843 GHz -63.23 dBm . E
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE20MIMO_Ant1_6175

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.97 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.280 MHz | 200.000 kHz 6.13058 GHz 63.34 dBm 51.37 dB 11.37dB
-35.280 MHz -23.520 MHz | 200.000 kHz 6.13974 GHz -63.66 dBm | -51.70 d8 -11,71d8 |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.16223 GHz -48.25 dém -36.29 d& -16.27 dB
-12.760MHz | -11.760 MHz | 200.000 kHz 6.16225 GHz_ -48.15 dBm -36.19 dB |
760 MHz 12,760 MHz | 200. kHz 6.18776 GHz -46.39 dBm 4.43 dB |
12,760 MHz 23,520 MHz | 200.000 kHz 6.18777 GHz -46.33 dBm -34.37 d& |
23.520 MHz 35.280 MHz | 200.000 kHz 6.21013 GHz -63.21 dBm -51.24dB | -11.40d8 |
35.280 MHz 50,000 MHz | 200.000 kHz 6.21506 GHz -62.91 dBm -50.95 dB -10.95 dB |
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Spectrum I
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Peak Power -10.39 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.760 MHz |_200.000 kHz 6.13830 GHz | 63.30dém | -53.00dB ___ -13.00dB |
-35.760 MHz -23.840 MHz 200.000 kHz 6.13943 GHz -63.57 dBm | -53.18 dB -13.37.d8 |
-23.840 MHz -12,.920 MHz | 200.000 kHz 6.16204 GHz -47.98 dém -37.60 d& -17.57 dB
-12,920 MHz -11.920 MHz 200.000 kHz 6.16209 GHz -47.80 dBm -37.41de -17.51dB 7‘
11.920 MHz 12,920 MHz 200.000 kHz 6.18790 GHz -45.95 dBm -35.56 dB -15.86 dB |
12,920 MHz 23,840 MHz 200.000 kHz 6.18795 GHz -46.12 dBm -35.73 dB -15.71d8 |
23.840 MHz 35.760 MHz | 200.000 kHz | 6.21066 GHz -63.40 dBm -53.01 dB& |
35.760 MHz 50,000 MHz 200.000 kHz 6.22016 GHz -63.21 dBm 2.83 dB |
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11BE20MIMO_Ant1_6415
Sy

Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.16 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -34.980 MHz | 200.000 kHz 6.37950 GHz -63.20 dBm -51.04 dB -11.04 dB
-34.980 MHz -23.320 MHz | 200.000 kHz 6.38010 GHz -63.32 dBm | -51.15 dB -11.23d8 |
-23.320 MHz -12,660 MHz | 200.000 kHz 6.40233 GHz -47.33 dBm -35.17 d& -15.17 dB
-12.660MHz | -11.660 MHz | 200.000 kHz 6.40235 GHz_ -47.36 dBm |
.660 MHz 12,660 MHz | 200. kHz 6.42765 GHz -46.31 dBm |
12,660 MHz 23,320 MHz | 200.000 kHz 6.42768 GHz -46.13 dBm |
23.320 MHz 34.980 MHz | 200.000 kHz 6.44981 GHz -63.36 dBm -51.20dB | -11.38d8 |
34.980 MHz 50,000 MHz | 200.000 kHz 6.45040 GHz -63.18 dBm -51.02 dB -11.02 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.14 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -50.000MHz __ -35.820 MHz | 200.000 kHz 6.37664 GHz 63.27dBm | 53.13dB ___ -13.13dB |
-35.820 MHz -23.880 MHz | 200.000 kHz 6.37920 GHz -63.52 dBm | -53.38 dB -13.40 dB |
-23.880 MHz -12,940 MHz | 200.000 kHz 6,40206 GHz -47.26 dBm -37.12 dB -17.12 dB
-12.940 MHz -11.940 MHz | 200.000 kHz 6.40207 GHz -47.42 dBm -37.28dB. -17.38dB |
11.940 MHz 12,940 MHz | 200.000 kHz 6.42793 GHz -45.76 dBm -35.62 dB -15.92.dB |
12,940 MHz 23,880 MHz | 200.000 kHz 6.42797 GHz -45.72 dBm -35.58 d& -15.56 dB |
23.880 MHz 35.820 MHz | 200.000 kHz | 6.45074 GHz -63.71 dBm -53.57 dB |
35.820 MHz 50,000 MHz | 200.000 kHz 6.46394 GHz -63.40 dBm 3.26 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE20MIMO_Ant1_6435

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.63 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.280 MHz | 200.000 kHz 6.39274 GHz 63.32 dBm ~50.70 dB ~10.70 dB
-35.280 MHz -23.520 MHz | 200.000 kHz 6.39974 GHz -63.83 dBm | -51.20 d8 -11.21d8 |
-23.520 MHz -12,760 MHz | 200.000 kHz 6.42223 GHz -47.94 dém -35.32 de -15.30 dB
-12.760MHz | -11.760 MHz | 200.000 kHz 6.42225 GHz_ |
760 MHz 12,760 MHz | 200. kHz 6.44775 GHz |
12,760 MHz 23,520 MHz | 200.000 kHz 6.44778 GHz -47.67 dBm |
23.520 MHz 35.280 MHz | 200.000 kHz 6.47024 GHz -63.92 dBm | -11.34d8 |
35.280 MHz 50,000 MHz | 200.000 kHz 6.48074 GHz -63.64 dBm -51.01 dB -11.02 dB |
— r
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11BE20MIMO_Ant2_6435

Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
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@ 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.26 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.400 MHz | 200.000 kHz 6.38074 GHz _ 63.20dBm | 52.04dB  -12.94dB |
-35.400 MHz -23.600 MHz | 200.000 kHz 6.39968 GHz -63.49 dBm | -53.23 d8 -13.31d8 |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.42216 GHz -46.31 dBm -36.05 dB -16.01 dB
-12.800 MHz -11.800 MHz | 200.000 kHz 6.42223 GHz -46.05 dBm -35.79.dB. -16.29dB |
11.800 MHz 12,800 MHz | 200.000 kHz 6.44778 GHz -45.42 dBm -35.16 dB -15.46 dB |
12,800 MHz 23,600 MHz | 200.000 kHz 6.44782 GHz -45.64 dBm -35.38 d& -15.36 dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 6.47037 GHz -63.68 dBm -53.42 d8 |
35.400 MHz 50,000 MHz | 200.000 kHz 6.48351 GHz -63.30 dBm 3.04 dB | |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE20MIMO_Ant1_6475

Spectrum
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Spectrum Emission Mask

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Peak Power -12.79 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

50.000 MHz __ -35.160 MHz | 200.000 kHz 5.42628 GHz ~53.65 dBm 50.86 dB 1086 dB_
-35.160 MHz -23.440 MHz | 200.000 kHz 6.44010 GHz -63.72 dBm | -50.92 dB -11,19d8 |

-23.,440 MHz -12.720 MHz 200.000 kHz 6.46225 GHz -48.38 dBm -35.59 dB -15.56 dB
-12.720MHz | -11.720 MHz | 200.000 kHz 6.46230 GHz -48.17 dBm |
720 MHz 12,720 MHz 200.! kHz 6.48772 GHz -47.77 dBm |
12,720 MHz 23.440 MHz 200.000 kHz 6.48774 GHz -47.78 dBm 3 |
23.440 MHz 35.160 MHz 200.000 kHz 6.50969 GHz -63.48 dBm -50.69 dB | -11.16 dB |
35.160 MHz 50,000 MHz 200.000 kHz 6.51121 GHz -63.46 dBm -50.66 dB -10.66 dB |
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Spectrum I
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Ref Level 10.00 d8m

Offset 16.34 d&

Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Peak Power -10.53 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.400 MHz |_200.000 kHz 6.43797 GHz | 63.30dBm | 52.87dB | -12.87 dB |
-35.400 MHz -23.600 MHz 200.000 kHz 6.43994 GHz -63.61 dBm | -53.08 dB -13.42.d8 |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.46219 GHz -47.31 dém -36.79 d& -16.78 dB
12800 MHz  -11.800 MHz | 200.000 kHz 6.46220 GHz -47.55 dBm 37.02d8 17.12d8 |
11.800 MHz 12,800 MHz 200.000 kHz 6.48780 GHz -45.42 dBm -34.89 dB8 -14.99.dB |
12,800 MHz 23,600 MHz 200.000 kHz 6.48782 GHz -45.32 dBm -34.79 dB -14.77 dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 6.51037 GHz -63.79 dBm -53.27 dB |
35.400 MHz 50,000 MHz 200.000 kHz 6.51065 GHz -63.50 dBm 2.97 dB |
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Report No. : FR291702G

11BE20MIMO_Ant1_6515

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
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@ 1Rm View
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.67 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.040 MHz | 200.000 kHz 6.47379 GHz 63.65 dBm ~50.93 dB ~10.98 dB
-35.040 MHz -23.360 MHz | 200.000 kHz 6.47999 GHz -63.93 dBm | -51.27 dB -11.29.dB |
-23.360 MHz -12,680 MHz | 200.000 kHz 6.50231 GHz -47.48 dém -34.81 de -14.80 dB
-12.680MHz | -11.680 MHz | 200.000 kHz 6.50232 GHz_ -47.64 dBm |
.680 MHz 12,680 MHz | 200. kHz 6.52768 GHz -47.49 dBm |
12,680 MHz 23,360 MHz | 200.000 kHz 6.52778 GHz -47.76 dBm A |
23.360 MHz 35.040 MHz | 200.000 kHz 6.54992 GHz -63.53 dBm -50.87 dB | -10.98dB |
35.040 MHz 50,000 MHz | 200.000 kHz 6.55579 GHz -63.39 dBm -50.73 d8 -10.73 dB |
— r
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0CT.2022

Peak Power -10.07 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -35.220 MHz |_200.000 kHz 647182 GHz | -63.64dem | -53.57dB __ -13.57 dB |
-35.220 MHz -23.480 MHz 200.000 kHz 6.47990 GHz -63.90 dBm | -53.83 dB -13.96 dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.50225 GHz -45.49 dém -35.43 de -15.42 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.50227 GHz -45.94 dBm 3588de | -15.08dB |
11.740 MHz 12,740 MHz 200.000 kHz 6.52774 GHz -44.62 dBm -34.56 dB -14.66 dB |
12,740 MHz 23,480 MHz 200.000 kHz 6.52775 GHz -44.72 dBm -34.65 dB -14.64 dB |
23.480 MHz 35.220 MHz | 200.000 kHz | 6.55022 GHz -63.77 dBm -53.71 dB |
35,220 MHz 50,000 MHz 200.000 kHz 6.56451 GHz -63.34 dBm 3.28 dB |
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Report No. : FR291702G

11BE20MIMO_Ant1_6535
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Peak Power -12.71 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.640 MHz | 200.000 kHz 5.40023 GHz 53.37 dBm 50.67 d& 1067 d8
-35.640 MHz -23.760 MHz | 200.000 kHz 6.49938 GHz -63.71 dBm | -51.01 dB -11,02d8 |
-23.760 MHz -12.880 MHz 200.000 kHz 6.52209 GHz -49.06 dBm -36.35 dB -16.33 dB
-12.880MHz | -11.880 MHz | 200.000 kHz 6.52214 GHz -48.84 dBm -16.44dB |
.880 MHz 12,880 MHz 200.! kHz 6.54788 GHz .72 dBm -16.11dB |
12,880 MHz 23.760 MHz 200.000 kHz 6.54788 GHz -48.72 dBm -16.01d8 |
23.760 MHz 35.640 MHz 200.000 kHz 6.57057 GHz -63.39 dBm | -10.75 dB |
35.640 MHz 50,000 MHz 200.000 kHz 6.57339 GHz -63.09 dBm -50.38 d8 -10.38 dB |
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Span 100.0 MHz

RBW 200.000 kHz ‘
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Peak Power -10.23 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— 50.000 MHz | -35.640 MHz |_200.000 kHz 649803 GHz | 63.47 dBm | -53.04dB | -13.240B |
-35.640 MHz -23.760 MHz 200.000 kHz 6.49937 GHz -63.67 dBm | -53.44 dB -13.44 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 6.52212 GHz -46.72 dBm -36.49 de -16.48 dB
= 11,880 MHz | 200.000 kHz 6.52214 GHz -46.65 dBm 36.43d8 16.73dB |
11.880 MHz 12,880 MHz 200.000 kHz 6.54788 GHz -45.22 dBm -34.99 d8 -15.09 dB |
12,880 MHz 23,760 MHz 200.000 kHz 6.54788 GHz -45.33 dBm -35.10 dB -15.10 dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 6.57052 GHz -63.31 dBm -53.08 dB |
35.640 MHz 50,000 MHz 200.000 kHz 6.57919 GHz -62.93 dBm 2.70 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE20MIMO_Ant1_6695

Sy
Ref Level 10.00
Count 100/100

trum

(E)

dém

Offset 16.52 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-60 dB

-70 dB

-80 d

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-11.76 dBm

Standard: None

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __-35.700 MHz | 200.000 kHz 5.65038 GHz ~53.00 dBm 51.34d8 113408
-35.700 MHz -23.800 MHz | 200.000 kHz 6.65946 GHz -63.38 dBm | -51.62 dB -11,78d8 |
-23,800 MHz -12,900 MHz 200.000 kHz 6.68208 GHz -48.34 dBm -36.58 dB -16.57 dB
12.900MHz | -11.900 MHz | 200.000 kHz £.68211 GHz -36.47 8 1

.900 MHz 12,900 MHz 200.! kHz 6.70790 GHz .77 dB |
12,900 MHz 23.800 MHz 200.000 kHz 6.70791 GHz -48.47 dBm -36.72 dB |
23.800 MHz 35.700 MHz 200.000 kHz 6.73068 GHz -63.29 dBm -51.53dB | -11.56 dB |
35.700 MHz 50,000 MHz 200.000 kHz 6.73919 GHz -63.00 dBm -51.24 d8 -11.24 dB |

w
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11BE20MIMO_Ant2_6695

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.41 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-60 dBl

-70 dBm

-80 dei

CF 6.695 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-10.00 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

0CT.2022

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ 50.000 MHz | -35.460 MHz | 200.000 kHz 6.65773 GHz | -63.04dem | -53.04dB __ -13.04 0B |
-35.460 MHz -23.640 MHz 200.000 kHz 6.65958 GHz -63.32 dBm | -53.32 dB -13.37.d8 |

-23.640 MHz -12,820 MHz | 200.000 kHz 6.68217 GHz -46.48 dBm -36.48 d& -16.47 dB
| 12.820MHz | -11.820 MHz | 200.000 kHz 6.68219 GHz -46.26 dBm 16,36 dB |
11.820 MHz 12,820 MHz 200.000 kHz 6.70782 GHz -45.62 dBm -15.72.dB |
12,820 MHz 23,640 MHz 200.000 kHz 6.70788 GHz -45.85 dBm -15.81d8 |
23.640 MHz 35.460 MHz | 200.000 kHz | 6.73039 GHz 63.36 dBm 5 |
35.460 MHz 50,000 MHz 200.000 kHz 6.73110 GHz -63.03 dBm f J |
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FCC RF Test Report
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11BE20MIMO_Ant1_6855

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-10 dBém
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-60 di
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-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.02 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.220 MHz | _200.000 kKHz 6.80729 GHz 62.65 dBm ~50.83 dB ~10.83 dB
-35.220 MHz -23.480 MHz | 200.000 kHz 6.82000 GHz -63.08 dBm | -51.06 dB -11.28dB |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.84220 GHz -47.58 dém -35.56 d& -15.52 dB
-12.740MHz | -11.740 MHz | 200.000 kHz 6.84227 GHz_ -47.63 dBm |
740 MHz 12,740 MHz | 200. kHz 6.86774 GHz -46.76 dBm |
12,740 MHz 23,480 MHz | 200.000 kHz 6.86775 GHz -46.21 dBm 3 |
23.480 MHz 35.220 MHz | 200.000 kHz 6.89022 GHz -62.63 dBm -50.61dB | -10.61d8 |
35.220 MHz 50,000 MHz | 200.000 kHz 6.90200 GHz -62.40 dBm -50.38 dB -10.38 dB |
Nig
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Spectrum I
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
f \
20 d8 - ‘\
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-30 de 1
-40 dB / \
S6-dBm
260 de; v ——
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -9.83 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.700 MHz | 200.000 kHz 6.81714 GHz 63.06dBm | 53.20d8 _ -13.22 dB |
-35.700 MHz -23.800 MHz | 200.000 kHz 6.81948 GHz -63.16 dBm | -53.32 d8 -13.50 dB |
-23.800 MHz -12,900 MHz | 200.000 kHz 6.84208 GHz -46.98 dBm -37.15 dB -17.13 dB
-12.900 MHz -11.900 MHz | 200.000 kHz 6.84213 GHz -46.91 dBm -37.08 dB -17.58 dB 7‘
11,900 MHz 12,900 MHz | 200.000 kHz 6.86790 GHz -45.84 dBm -36.01 dB -16.11dB |
12,900 MHz 23,800 MHz | 200.000 kHz 6.86790 GHz -45.71 dBm -35.87 d& -15.87 dB |
23.800 MHz 35.700 MHz | 200.000 kHz | 6.89069 GHz -62.79 dBm -52.96 dB |
35.700 MHz 50,000 MHz | 200.000 kHz 6.89757 GHz -62.53 dBm 2.69 dB | |
— r
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samran s, FCC RF Test Report Report No. : FR291702G

11BE20MIMO_Ant1_6875
Sy

Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
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-60 di
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-80 d
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.59 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~35.340 MHz | 200.000 kKHz 6.83824 GHz ~63.08 dBm ~50.49 dB ~10.49 dB
-35.340 MHz -23.560 MHz | 200.000 kHz 6.83967 GHz -63.43 dBm | -50.84 dB -10.85dB |
-23.560 MHz -12,780 MHz | 200.000 kHz 6.86219 GHz -48.50 dém -35.92 de -15.90 dB
-12.780MHz | -11.780 MHz | 200.000 kHz 6.86224 GHz_ -48.36 dBm -35.77 dB -16.07dB |
.780 MHz 12,780 MHz | 200. kHz 6.88778 GHz -47.41 dBm .82 dB -14.92dB |
12,780 MHz 23,560 MHz | 200.000 kHz 6.88781 GHz -47.0S dBm -34.47 d& -14.45dB |
23.560 MHz 35.340 MHz | 200.000 kHz 6.91012 GHz -62.48 dBm -49.89 dB | -10.11d8 |
35.340 MHz 50,000 MHz | 200.000 kHz 6.91781 GHz -62.49 dBm -49.90 dB -9.90 dB |

) . .
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11BE20MIMO_Ant2_6875

Spectrum I
Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-10 dBm
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-70 dBm
-80 dei
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.43 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.400 MHz | 200.000 kHz 6.83528 GHz 63.150dBm | 52.72d8 | -12.72 dB |
-35.400 MHz -23.600 MHz | 200.000 kHz 6.83971 GHz -63.45 dBm | -53.03 d8 -13.14.dB |
-23.600 MHz -12,800 MHz | 200.000 kHz 6.86218 GHz -46.93 dBm -36.50 dB -16.49 dB
-12.800 MHz -11.800 MHz | 200.000 kHz 6.86221 GHz -46.75 dBm -36.33dB. -16.43dp |
11.800 MHz 12,800 MHz | 200.000 kHz 6.88780 GHz -45.86 dBm -35.44 dB -15.54 dB |
12,800 MHz 23,600 MHz | 200.000 kHz 6.88783 GHz -45.87 dém -35.44 d& -15.42.dB |
23.600 MHz 35.400 MHz | 200.000 kHz | 6.91039 GHz -63.06 dBm -52.64 dB |
35.400 MHz 50,000 MHz | 200.000 kHz 6.91458 GHz -62.64 dBm 2.21 dB § |
— r
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11BE20MIMO_Ant1_6895
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Ref Level 10.00 d8m
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Mode Sweep
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CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None
-12.13 dBm

RBW 200.000 kHz ‘

Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.280 MHz | 200.000 kHz 5.85027 GHz ~53.04 dBm 50.91d8 109108
-35.280 MHz -23.520 MHz | 200.000 kHz 6.86003 GHz -63.10 dBm | -50.97 dB -11.29.d8 |
-23,520 MHz -12.760 MHz 200.000 kHz 6.88218 GHz -48.28 dBm -36.15 dB -16.11 dB
12760 MHz | -11.760 MHz | 200.000 kHz 688226 GHz | -48.19 dam 1

760 MHz 12,760 MHz 200.! kHz 6.90775 GHz -47.02 dBm |
12,760 MHz 23.520 MHz 200.000 kHz 6.90778 GHz -46.71 dBm 2 |
23.520 MHz 35.280 MHz 200.000 kHz 6.93003 GHz -62.74 dBm -50.61dB | -10.87 dB |
35.280 MHz 50,000 MHz 200.000 kHz 6.93569 GHz -62.61 dBm -50.48 dB -10.48 dB |
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Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.37 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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1
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-70 dBm

-80 dei

CF 6.895 GHz

10001 pts

Spectrum Emission Mask

Standard: None

RBW 200.000 kHz ‘

Span 100.0 MHz

Peak Power -10.22 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -34.980 MHz | 200.000 kHz 6.85805 GHz | -63.00dem |  -52.78dB __ -12.78dB |
-34.980 MHz -23.320 MHz 200.000 kHz 6.86057 GHz -62.95 dBm | -52.74 dB -13.31d8 |
-23.320 MHz -12,660 MHz | 200.000 kHz 6.88232 GHz -45.67 dém -35.45 de -15.43 dB
12,660 MHz | -11.660 MHz | 200.000 kHz 6.88235 GHz -45.62 dBm ods | -1550dB |
11.660 MHz 12,660 MHz 200.000 kHz 6.90766 GHz -45.56 dBm -35.34dB -15.44 dB |
12.660 MHz 23,320 MHz 200.000 kHz 6.90774 GHz -45.62 dBm -35.40 dB -15.35d8 |
23.320 MHz 34.980 MHz | 200.000 kHz | 6.92998 GHz -62.82 dBm -52.60 dB |
34,980 MHz 50,000 MHz 200.000 kHz 6.93469 GHz -62.65 dBm 2.43 dB |
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11BE20MIMO_Ant1_6995

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.52 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~34.500 MHz |_200.000 kHz 6.95251 GHz ~62.09 dBm ~50.57 dB ~10.57 dB
-34.500 MHz -23.000 MHz | 200.000 kHz 6.96054 GHz -62.49 dBm | -50.97 dB -11.01d8 |
-23.000 MHz -12,500 MHz | 200.000 kHz 6.98238 GHz -45.64 dBm -34.13 d& -14.03 dB
-12.500MHz | -11.500 MHz | 200.000 kHz 6.98251 GHz_ -45.59 dBm |
.500 MHz 12,500 MHz | 200. kHz 7.00749 GHz -44.91 dBm |
12,500 MHz 23,000 MHz | 200.000 kHz 7.00752 GHz -45.18 dBm |
23.000 MHz 34.500 MHz | 200.000 kHz 7.02949 GHz -64.19 dBm -52.68 dB | -12.69.dB |
34.500 MHz 50,000 MHz | 200.000 kHz 7.02972 GHz -63.85 dBm -52.33 dB -12.33 dB |
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Spectrum I

Ref Level 10.00 dBm Offset 16.79 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -10.79 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— 50.000 MHz | -35.220 MHz | 200.000 kHz 6.95512 GHz 62.24dBm | -51.45dB  -11.450B |
-35.220 MHz -23.480 MHz | 200.000 kHz 6.95990 GHz -62.45 dBm | -51.66 dB -11,77.d8 |
-23.480 MHz -12,740 MHz | 200.000 kHz 6.98221 GHz -46.18 dBm -35.39 dB -15.35 dB
-12.740 MHz -11.740 MHz | 200.000 kHz 6.98228 GHz -46.27 dBm ds -15.78dB |
11.740 MHz 12,740 MHz | 200.000 kHz 7.00774 GHz -46.68 dBm -35.89 dB -15.99.dB |
12,740 MHz 23,480 MHz | 200.000 kHz 7.00777 GHz -46.38 dBm -35.58 d& -15.57 dB |
23.480 MHz 35.220 MHz | 200.000 kHz | 7.03012 GHz -64.20 dBm -53.40 d8 |
35.220 MHz 50,000 MHz | 200.000 kHz 7.03315 GHz -64.10 dBm 3.31 dB A |
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11BE20MIMO_Ant1_7095

Spectrum
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power

-12.35 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz __ -35.400 MHz | 200.000 kHz 7.04920 GHz ~54.76 dBm 52.41d8 12.41d8
-35.400 MHz -23.600 MHz | 200.000 kHz 7.05968 GHz -64.96 dBm | -52.61 dB -12.69 dB |
-23.600 MHz -12,800 MHz 200.000 kHz 7.08216 GHz -48.61 dBm -36.26 dB -16.23 dB
12.800MHz | -11.800 MHz | 200.000 kHz 708221 GHz | -48.71dem 1

.800 MHz 12,800 MHz 200.! kHz 7.10780 GHz -47.37 dBm |
12,800 MHz 23.600 MHz 200.000 kHz 7.10782 GHz -47.12 dBm 3 |
23.600 MHz 35.400 MHz 200.000 kHz 7.13028 GHz -65.44 dBm -53.10dB | -13.21dB |
35.400 MHz 50,000 MHz 200.000 kHz 7.14211 GHz -65.16 dBm -52.81 d8 -12.81dB |

— r
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.0CT.2022

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dem 3 -
20 dB ! \,
s / \
L —~
-40 dB
/ \ \
-50.dl J \
-60 dBf —
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.17 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -35.640 MHz | 200.000 kHz ~7.05401 GHz _ 6438dBm | 53.21d8 _ -13.21dB |
-35.640 MHz -23.760 MHz | 200.000 kHz 7.05953 GHz -64.66 dBm | -53.49 dB -13.66 dB |
-23.760 MHz -12,880 MHz | 200.000 kHz 7.08211 GHz -47.90 dBm -36.73 dB -16.72 dB
| = -11.880 MHz | 200.000 kHz 7.08214 GHz -48.00 dBm -36.83 dB -17.13dB |
11.880 MHz 12,880 MHz | 200.000 kHz 7.10787 GHz -47.76 dBm -36.60 dB -16.70 dB |
12,880 MHz 23,760 MHz | 200.000 kHz 7.10799 GHz -48.30 dBm -37.13 dé -17.05 dB |
23.760 MHz 35.640 MHz | 200.000 kHz | 7.13058 GHz -65.14 dBm -53.97 d8 |
35.640 MHz 50,000 MHz | 200.000 kHz 7.13492 GHz -64.91 dBm 3.74 dB |
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11BE4AOMIMO_Ant1_5965

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 d
CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.76 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-100.000 MHz -68.040 MHz | 500.000 kHz 5.88295 GHz -57.83 dBm -50.07 dB -10.07 dB
-68.040 MHz -45.360 MHz | 500.000 kHz 5.89705 GHz -58.22 dBm | -50.46 dB -10.51dB |
-45,360 MHz -23.680 MHz | 500.000 kHz 5.94121 GHz -43.44 dBm -35.68 d& -15.64 dB
-23.680 MHz | -22.680 MHz | 500.000 kHz 5.94133 GHz_ -43.56 dBm |
22.680 MHz 23.680 MHz | 500. kHz 5.98867 GHz -42.56 dBm |
23.680 MHz 45,360 MHz | S00.000 kHz 5.98881 GHz -42.73 dBm 3 |
45.360 MHz 68.040 MHz | 500.000 kHz 6.03293 GHz -58.62 dBm -50.86 dB | -10.92.dB |
68.040 MHz 100,000 MHz | 500.000 kHz 6.05453 GHz -58.18 dBm -50.42 dB -10.42 dB |
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Spectrum I
Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.93 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -66.060 MHz | 500.000 kHz 5.87525 GHz S7.81dem |  -51.88dB | -11.88dB
-66.960 MHz -44.640 MHz | 500.000 kHz 5.89805 GHz -58.32 dBm | -52.39 dB -12.39.d8 |
-44.640 MHz -23.320 MHz | 500.000 kHz 5.94161 GHz -40.13 dBm -34.20 dB -14.17 dB
| -23.320 MHz | 320 MHz | 500.000 kHz 5.94169 GHz -40.17 dBm -34.24 dB -14.44dp |
22,320 MHz 23,320 MHz | 500.000 kHz 5.98831 GHz -39.80 dBm -33.87 dB -14.07.dB |
23.320 MHz 44,640 MHz | 500.000 kHz 5.98849 GHz -39.71 dBm -33.78 d& -13.71dB |
44.640 MHz 66.960 MHz | 500.000 kHz | 6.03183 GHz -58.65 dBm -52.72 d |
66.960 MHz 100,000 MHz | 500.000 kHz 6.04507 GHz -58.32 dBm 2.39 dB |
-~
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11BE4AOMIMO_Antl_6165
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Spectrum Emission Mask
Peak Power

-7.77 dBm

Standard: None

RBW 500.000 kHz ‘

Span 200.0 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

~100.000 MHz | -67.680 MHz | 500.000 KHz 5.08060 GHz 56.71 dBm 50.94 d8 10.94 8
-67.680 MHz -45,120 MHz | 500.000 kHz 6.09735 GHz -58.97 dBm | -51.20 dB -11.22.dB |

-45.120 MHz -23.560 MHz 500.000 kHz 6.14143 GHz -42.82 dBm -35.05 dB -15.05 dB
23560 MHz | -22.560 MHz | 500.000 kHz 6.14145 GHz -43.17 dBm 1
.560 MHz 23,560 MHz 500.000 kHz 6.18855 GHz -41.73 dBm |
23.560 MHz 45,120 MHz 500.000 kHz 6.18863 GHz -41.72 dBm |
45.120 MHz 67.680 MHz 500.000 kHz 6.23267 GHz -58.65 dBm | -10.89 dB |
67.680 MHz 100.000 MHz 500.000 kHz 6.23271 GHz -58.56 dBm -50.79 d8 -10.79 dB |
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Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm 1 1
| |
-20 dy 1 t
s he.
-30 d8 = —
-40 dB
o . T [
=50 dBm -
BT
-70 dBm
-80 dei
CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.96 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -67.080 MHz | 500.000 kHz 6.06557 GHz S8.64dBm | -5267dB | -12.67dB
-67.080 MHz -44,720 MHz | 500.000 kHz 6.09795 GHz -59.19 dBm | -53.22 d8 -13.24 dB |
-44.720 MHz -23.360 MHz | 500.000 kHz 6.14157 GHz -40.33 dBm -34.37 dB -14.34 dB
| 23.360MHz | -22.360 MHz | 500.000 kHz 6.14165 GHz -40.31 dBm -34.35 dB -14.55dB |
22.360 MHz 23,360 MHz | 500.000 kHz 6.18835 GHz -40.37 dBm -34.40 dB -14.60dB |
23.360 MHz 44,720 MHz | 500.000 kHz 6.18837 GHz -40.11 dBm -34.14 d& -14.14 dB |
44.720 MHz 67.080 MHz | 500.000 kHz | 6.23195 GHz -59.22 dBm -53.25 dB |
67.080 MHz 100,000 MHz | 500.000 kHz 6.23289 GHz -59.01 dBm 3.05 dB |
-~
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11BE4AOMIMO_Ant1_6405

(E)

Spectrum
Ref Level 10.00 dBm Offset 16.74 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém f I{
-20 dei ‘J T
-30 dB -
~]
-40d
| I N
|50 dém—
-70 dB
-80 d
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -8.04 dBm RBW 500.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~68.520 MHz | 500.000 kKHz 6.33365 GHz -59.42 dBm 51.33dB ~11.38 dB
-68.520 MHz -45.680 MHz | 500.000 kHz 6.33659 GHz -59.57 dBm | -51.52 dB -11.58dB |
-45.680 MHz -23.840 MHz | 500.000 kHz 6.38115 GHz -44.47 dém -36.43 d& -16.43 dB
-23.840MHz | -22.840 MHz | 500.000 kHz 6.38117 GHz_ -44.52 dBm -36.47 dB |
22,840 MHz 23.840 MHz | 500. kHz 6.42883 GHz -43.71 dBm 5.66 dB |
23.840 MHz 45,680 MHz | S00.000 kHz 6.42885 GHz -43.70 dBm -35.66 dB |
45.680 MHz 68.520 MHz | 500.000 kHz 6.47351 GHz -59.36 dBm -51.31dB | -11.32d8 |
68.520 MHz 100,000 MHz | 500.000 kHz 6.49963 GHz -58.92 dBm -50.87 dB -10.87 dB |
Nig
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11BE4OMIMO_Ant2_6405

Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.73 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBR<28:

-10 dBm

|

-20 dei

-30 de

-40 dB

=50 dBm

=
o

lalagaia

-70 dBm
-80 dei

CF 6.405 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power

-5.92 dBm

Standard: None

RBW 500.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz | -67.080 MHz | 500.000 kHz 6.33735 GHz | -58.20dBm | -52.97dB | -12.27 dB |
-67.080 MHz -44.720 MHz 500.000 kHz 6.33801 GHz -58.45 dBm | -52.53 dB -12.58 dB |
-44.720 MHz -23.360 MHz | 500.000 kHz 6.38161 GHz -40.71 dém -34.78 d8 -14.77 dB

| 23.380MHz | -22.360 MHz | 500.000 kHz 6.38165 GHz -40.76 dBm 3483d8 1503 de |
22.360 MHz 23,360 MHz 500.000 kHz 6.42835 GHz -39.98 dBm -34.06 dB -14.26 dB |
23.360 MHz 44,720 MHz 500.000 kHz 6.42841 GHz -39.89 dBm -33.97 dB -13.95d8 |
44.720 MHz 67.080 MHz | 500.000 kHz | 6.47203 GHz -58.72 dBm -52.80 dB |
67.080 MHz 100.000 MHz 500.000 kHz 6.4730S GHz -58.56 dBm 2.63 dB | |
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